Common Heart Medications
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Physiology of the heart
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Vasomotor center

Methyidopa -
Clonidine
Guanabenz .
Guanfacine

Sympathetic nerve terminals

Guanethidine
Guanadrel
Reserpine

Sympathetic ganglia
Trimethaphan

B-Receptors of heart

Propranolol and
other B-blockers

Angiotensin o-Receptors of vessels Vascular smooth muscle
receptors of vessels Prazosin and . Hydralazine Verapamil and other
Losartan and other o,-blockers Minoxidil calcium channel

other angiotensin Nitroprusside blockers
receptor blockers Diazoxide Fenoldopam

HYPERTENSION

B-Receptors of juxtaglomerular

Kidney tubules cells that release renin
Thiazides, etc Propranolol and

other B-blockers

Angiotensin- .
converting
Angiotensin Il —«— > ——— Angiotensin | «— Angiotensinogen

*

Captopril and 5
other ACE inhibitors




Management of HF with reduced EF

Drugs that improve survival Drugs that don’t improve survival but can improve symptoms
Beta blockers Diuretics
ACEI/ARB/ARNI Digoxin
Aldosterone antagonists Amlodipine Mﬁ,

SGLT2i Antiarrhythmics

Hydralazine and nitrates Thiazolidinediones (glitazones)

lvabradine NSAIDs or COX-2 inhibitors

Diltiazem or verapamil



STEMI

LMWH i.e. Enoxaparin 1mg/kg BD or Fondaparinux 2.5mg OD

Clopidogrel 300mg loading dose (or Ticagrelor 180mg) > Treatment of

Aspirin (300mg chewed) ACS

Statin (high dose) i.e. Atorvastatin 80mg

TIME IS MUSCLE

Percutaneous coronary intervention (Primary PCI)
o ‘Call to balloon time’ of 120 minutes

Thrombolysis
o Streptokinase / alteplase / tenecteplase...
o Contraindications



Hypolipidemic drugs

Statins

Fibrates
Ezetimibe
PCSK9 inhibitors

Inclisiran



Antiarrhythmic drugs

Class Action Drugs
I SODIUM CHANNEL BLOCKADE
la Moderate phase 0 depression and Quinidine, procainamide,
conduction slowing, prolonging of disopyramide

action potential duration

Ib Minimal effect on phase 0 upstroke Lidocaine, mexiletine, tocainide
No change or shortening of APD

Ic Marked phase 0 depression and Flecainide, propafenone,
conduction slowing, little effect on moricizine
repolarization
" B - ADRENERGIC BLOCKADE Propranolol, metoprolol, atenolol,

esmolol, acebutolol

1} POTASSIUM CHANNEL BLOCKADE  d,/-Sotalol, dofetilide, amiodarone,
bretylium, ibutilide

v CALCIUM CHANNEL BLOCKADE Verapamil, diltiazem
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